
9393096

B34939309600





A B

T9393096010

CENTER TOP

Estante central superior

T9393096020

LEFT SIDE FRAME

Marco izquierdo

T9393096030

C D

RIGHT SIDE FRAME

Marco lateral derecho

T9393096040

E

LEFT SIDE FRAME

Marco izquierdo

T9393096050

RIGHT SIDE FRAME

Marco lateral derecho

T9393096060

F

CENTER FRAME

Marco central

T9393096070

G

TUBE

Tubo

T9393096080

QTY:4

HΦ19 IΦ16

TUBE

Tubo

T9393096090

QTY:4

J

TUBE

Tubo

T9393096100

BOLT

Tronilln

TTD0008

1

M6x20

x8 2

M6x25

x3

BOLT

Tronilln

TTD0005

3

M6x30

x24

BOLT

Tronilln

TTD0009

LEVELER

Nivelador

TTD0010

Llave en L

HEX KEY

TTD0007

4 x6 5 x1

GLASS TOP
Vidrio superior

3/10



4 x6

EC DF

4/10



3

M6x30

x8 5 x1

2

3

E

H

I

H

I

C

5/10



3

M6x30

x8 5 x1

3
F

H

I

H

I

D

3

6/10



3

M6x30

x8 5 x1

4

3

G

J

7/10



5

1

M6x20

x8 2

M6x25

x3 5 x1

1
2

B

A A

NOTE: Tighten the bolts (1&2) when attach parts A and B on the assembly unit. 

8/10



9/10

6
NOTE: Tighten all the bolts to secure the unit.

4



10/10

60lbs 60lbs

30lbs


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10

